



TEST REPORT

THE REPORTED TEST RESULTS RELATE ONLY TO THE ITEM(S) TESTED



LA-CO Industries
1201 Pratt Blvd
Elk Grove village IL 60007

Attn: Steve Bachleda

Date: 10/1/2010

Report No.: 210469

PO No.: PPO168099

Client Description: Thermomelt Temperature Indicating Sticks

Page: 1 of 2

NSL Lab No: 1018458

Sample ID: 125F Lot 08170A

Table with 3 columns: Tests, Results/Units, Methods. Lists elements like Bi, Br, Cd, Cl, F, Hg, I, P, Pb, S, Sb, Sn, Zn and their corresponding test results and methods.

Reporting Officer: David M Kluk

FR 1

Dave Kluk , Technical Director